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Purpose

This test method covers the evaluation of structural performance of the referenced test
specimen per ASTM E330-02. “Standard Test Method of Exterior Windows, Doors.
Skylights and Curtain Walls by Uniform Static Air Pressure Difference™ and as provided
herein.

Test Dates

12-6-11 to 12-15-11

Test Specimen

Manufacturer: Petersen Aluminum Corp.
1005 Tonne Rd.
Elk Grove Village, IL. 60007

Panel. 16 Siding Panel with Clip. 0.032” Aluminum (nominal)

Testing Apparatus

A vacuum test chamber was used with two static pressure taps located at diagonally
opposite corners. A controlled blower provided a vacuum to uniformly load the
specimen mock-up. Calibrated manometers were used to measure the pressure at each
pressure tap. The uniform load pressure was performed in the negative direction to
monitor wind uplift on the panel specimen mock-up. Calibrated defllectometers were
attached to monitor panel deformation as shown.
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Installation

e The panels were installed on to 16 ga supports using a fixed clip with #10-16 X 1™
long pancake head self drill fasteners (2 screws per clip). The panel side-joints were
a tongue and groove type as shown on the attached detail.

e Plastic (4 mil thick) was employed loosely between the panels and subgirts and in the
side joints to create a vacuum seal.

Procedure

e The test assembly was subjected to negative pressures to form an outward pressure at
the values and time duration as shown in the attached table.

e FEach pressure increment was held for at least I minute.

e Deflection movement of the assembly during the tests was recorded.

e Successive increments were achieved as above until failure or ultimate load was
reached.
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TEST “A”

Specimen: 16" Siding Panel with Clip. 0.032” Aluminum

Clip Spacing: 4 ft o/c

NEGATIVE LOAD TEST

DEFLECTION READINGS  (INCHES)
LOAD (PSF)| D-1 D-2 D-3 D4 D-5 D6 D-7 D-8

0.6 0 0 0 0 0 0 0 0
5.8/ 0.093 0.3t 0.105 0405 0056 0.294 0.061 0.34
0.6 0.001 -0.011 -0.003 -0.022 0.005 0.001 -0.004 -0.007
11.0f 0255 0707 0226 0724 0197 0694 0.129 0.706
0.6{ 0.000 -0016 -0.001 -0.019 0014 0.002 -0.003 -0.005
16.2| 0.424 0996 0.368 1.005 0.397 1.039 0.202 0.958
0.6/ 0039 -0.012 0.011 -0.018 0088 0.016 0 -0.001
21.4] 0.589 1.286 0.544 1.285 0547 1.338 0.271 1.243
0.6/ 0.101 0.0256 0.054 -0.008 0.186 0.072 0.021 0.035
26.6| 0.753 1635 0.686 1.494 0.698 1.57  0.377 1.444
0.6 0.17 0121 0115 0065 0229 0.153 0.058 0.138
31.8| 0921 1.798 0826 1682 0824 1865 0479 1.64
0.6 0249 0253 0.189 0.757 0304 0306 0.128 0.258
37.0f 1.096 2059 0962 1895 0936 2128 0579 1.893
0.6/ 0.352 042 0277 0.3 0376 0479 0197 0425
42.2) 1.325 228 1123 2025 1124 238 0.692 2.091
0.6 0484 0604 0376 0463 0507 0654 0268 0.596
47.4| 1474 2514 1.254 2287 1.238 2628 0837 2307
06/ 0572 0.763 0474 0608 0611 0.861 0.3256 0.724
52.6/ 1.635 2713 1.396 2458 1.309 2843 0905 2498
- 06| 0672 0912 0599 0.768 0.7 1.03 0382 0.873
63.0 1.98 3.13 1706 2.828 1.406 3.32 1.097 2.826
0.6] 0.935 1.249 0.764 1.02 0883 1.377 0436 1.17

RESULTS:

Maximum Test Load = 63.0 psf (Panel sidejoint disengaged in attempt to réach the next
loading increment)
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TEST “B”

Specimen: 16" Siding Panel with Clip, 0.032” Aluminum

Clip Spacing: 1 fto/c

NEGATIVE LOAD TEST

DEFLECTION READINGS  (INCHES)
LOAD (PSF)| D~ D-2 D-3 D-4 D-5 D-6 D-7 D-8
0.6 0 0 0 0 0 0 0 0
16.2 0.1 0728 0.127 0.751 0.092 0726 0.101 0723
0.6/ 0.009 0.007 0 0023 0.006 0 0.008 0.009
318/ 0196 1.198 0.364 1.306 0.19 1.062 0.194 1.201
0.6/ 0.006 0054 0.001 026 0.006 0.043 0.012 0.06
47.4| 0.292 1.61 0402 1656 0249 1599 0298 1.738
0.6 0.018 0.231 0.043 0361 0.024 0235 0.036 0.282
63.0] 0.434 2.04 0622 2129 0.41  2.042 0.41 2.03
0.6/ 0.083 0645 0.208 0.778 0089 0.624 0.096 0.664
78.7) 0.576 2.431 0.77 2545 0.585  2.451 0.563 2.43
06| 0.175 1.043 0358 1.241 0.163 1.023 0.168 1.065
94.3| 0.727 281 1.019 2988 0687 2853 0.664 2.835
06/ 0291 1591 0573 17056 0296 1565 0286 1.625
120.3] 0.921  3.365 1.226 3.544 0.86 3.359 0.876 3.35
06| 0474 2172 0837 2418 0461 2217 0469 2223
146.3] 1.079 3775 1416 4002 1.089 3.846 1.022 3.806
0.6f 0.631 2.631 0.87 2907 0653 2676 0.638 2.697
172.3] 1.163 4.159 1536 4.323 1.177 4259 1.164 417
0.6/ 0737 3.064 1.185 3246 0769 3.133 0.741 3.091
1984/ 1.309 4.462 1664 4588 1289 4534 1.282 4.453
0.6/ 0.846 3442 1.261 3545 0.815 3.505 0.828 3.48
RESULTS:

Maximum Test Load = 274.1 pstf (Panel disengaged from clip)
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Client: Petersen Aluminum Corp.
1005 Tonne Rd.
Elk Grove Village, IL. 60007

TENSILE TEST REPORT

Test Date: December 15, 2011

Test Method: ASTM B557-10

Material Description: 16™ Siding Panel, 0.032” Aluminum

Sample | Width | Thickness 1 Yield | Max.
No. (in) (in) ~ Load Load
f (1b) (1b)

0090-11 | 0.509 0.031 | 3289 | 3741 |

|
i

0.2% Tensile | Elongation
Offset Strength (% in
Yield (psi) 2 inches)
Strength
(psi)
20,848 23,706 6.67

Equipment Used: Tensile Machine #QT7-061196-020

Caliper #081410113-1
Extensometer #10311744D

Micrometer #52-222-001
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